Permobil

Drawings Elevator-Terra Assembly

Legacy Power Bases  
 
Playman/Robo Plus Base  
Elevator-Terra Assembly  


 

Parts View

New Part Number Old Part Number Description Pos
600192 600192-99-0 SHCS MC6S 6x12 fzb 1.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 2.1
NULL 304669-99-0 SEAT MOUNT SEAT ELEV 3.1
600193 600193-99-0 BOLT MC6S 6x14 fzb 4.1
NULL 304670-99-0 SHAFT 57,5 5.1
600256 600256-99-0 NUT M6M 10 fzb 6.1
NULL 602164 WASH BRB 10.5x22x2 fzb 7.1
NULL 304676-99-0 TIE BAR BACK 8.1
301592 301592-99-0 ACTU SLEEVE, RECL/LEGR CII, HD3, PSJR, ROBO 9.1
601231 601231-99-0 BOLT MC6S 10x 55 fzb 10.1
NULL 306423-00-0 ACTU LA30.1-250-24 11.1
NULL 306422-00-0 ACTU LA30.100+70-24 12.1
601551 601551-99-0 BOLT MC6S 10x 35 fzb 13.1
600277 600277-99-0 BOLT MC6S 10x 45 fzb 14.1
302330 302330-99-0 ACTU SLEEVE 30 HD3 ROBO CII PSJR K450 VS 15.1
NULL 602208 PLAST PL 20x15 16.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 17.1
NULL 304659-99-0 GUIDE RAIL SEAT ELEV 18.1
NULL 601886-99-0 FITTING BOLT 8x20 M6 19.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 20.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 21.1
NULL 304664-99-0 SLIDE ARM 22.1
NULL 305216-99-0 STOP RING 23.1
600278 600278-99-0 SET SCREW SK6SS 6x10 MF SEAT FRAME 24.1
NULL 601885-99-0 FITTING BOLT ISO 7379 10x40 M8 25.1
NULL 304686-99-0 PRESS BOLT 26.1
600886 600886-99-0 RUBBER BLOCK SEAT ELEV KOALA P+/R-NET 27.1
601855 601855-99-0 NUT ML6M 10 fzb 28.1
601381 601381-99-0 BOLT K6S 4x 8 fzb 29.1
601422-99 601422-99-0 BOLT K6S 6x12 fzb 30.1
NULL 0 PROT PLATE SEAT ELEV 31.2
NULL 304727-99-0 GUIDE ARM LOWER 33.1
NULL 304729-99-0 SLIDE BEARING 12x10x8 34.1
NULL 304699-99-0 SHAFT 73,5 35.1
NULL 304677-99-0 TIE BAR FRONT 36.2
NULL 304728-99-0 GUIDE ARM TIE BAR REAR 37.1
NULL 304729-99-0 SLIDE BEARING 12x10x8 38.1
NULL 304673-99-0 TIE BAR FRONT 39.1
NULL 601436-99-0 BOLT MRX-TT-Z 4x8 fzb C350 LIGHT KIT 40.1
601204 601204-99-0 CABLE TIE HOLD TM 2 S8 41.1

Spare Parts Catalog - v2.0 (5)